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Austex Commercial Fabrics

21/04/2017

Sample Description Clients Ref : "Fusion"

Woven coated fabric

Colour : White

End Use : Upholstery

90% Polyester, 10% PolyurethaneNominal Composition :

ASTM D5034-2009 Breaking Load & Elongation of Textile Fabric Using Grab Method 

Instrument 5566

State of Tested Specimen Conditioned

Gauge Length 75.00000 mm

Cross Head Speed 300 mm/min

Size of Jaw Faces - Front 25 x 50 mm mm

Size of Jaw Faces - Back 50 x 75 mm mm

Test G-E

Machine Direction Cross Direction

Mean Breaking Force 2000 N2000

Mean Apparent Elongation at Break 53.3 %53.3

No. of Specimens tested 65

Minimum Mean value 1970 N1700

Maximum Mean value 2070 N2070

Minimum Mean Elongation at Break 51.7 %50.0
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Accredited for compliance with ISO/IEC 17025

- Chemical Testing : Accreditation No.   983

- Mechanical Testing : Accreditation No.    985

- Performance & Approvals Testing : Accreditation No. 1356

0204/11/06

APPROVED SIGNATORY

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA

Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results

relate only to the sample or samples tested. This document shall not be reproduced except in full and shall

be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd

may be used in advertising providing the content and format of the advertisement have been approved by

the Managing Director of AWTA Ltd.

http://www.awtaproducttesting.com.au/

